



检验报告

2021年03月04日

NoPP202103010

JL-FX-016



样品名称	聚丙烯 CC1813-01.L 优等品			
取样地点	D-8215			
取样时间	2021年03月03日 14时	取样者	洪夜雨 王丽娟	
检验时间	2021年03月03日	执行标准	Q/DL DTC 002-2020	
批号	202103010	批量	270t	
检验项目		技术指标	检验结果	检验方法
颗粒外观	黑粒, 个/kg	0	0	SH/T 1541.1-2019
	色粒, 个/kg	≤10	0	SH/T 1541.1-2019
	大粒和小粒, g/kg	报告	0.1	SH/T 1541.1-2019
熔体质量流动速率 (MFR), g/10min		2.5 ± 0.5	2.5	GB/T 3682.1-2018
灰分, mg/kg		≤480	237	GB/T 9345.1-2008
拉伸屈服应力, MPa		≥20.0	22.7	GB/T 1040.2-2006
弯曲模量, Mpa		≥800	1037	GB/T 9341-2008
悬臂梁冲击强度 (V型缺口), kJ/m ²	23℃	≥40	51	GB/T 1843-2008
	-20℃	报告	6.7	GB/T 1843-2008
黄色指数 (YI)		≤3.5	-2.4	HG/T 3862-2006

结论:

优等品

备注: 无

检验者:

张敏

复核者:

王丽娟

审核者:

冯学超